



上海海关
工业品与原材料检测技术中心

正本
ORIGINAL


TECHNICAL CENTER FOR INDUSTRIAL PRODUCT AND RAW MATERIAL INSPECTION AND TESTING OF
SHANGHAI CUSTOMS

上海市浦东新区民生路1208号 1208 MINSHENG ROAD SHANGHAI 200135
TEL:+86 21 68549152 FAX:+86 21 68549029

Test/ Identification Report

Page 1 of 1

Application No.: 919500357
Date Issued: July 24, 2019

Applicant: Shanghai Jing Feng Paper co., ltd
Commodity: Fiberboard Carton Sample source: submitted by the applicant
Sample mark:  243ER1575F/143ERA378F Declared
4G/X6/S/xx Quantity/Weight: Eight/***/
CN/C222005 PI: XX

Sample description: 1. Size: 466mm (L) × 131mm (W) × 172mm (H)
2. Gross weight: 6 kg/box
3. Inner package description: There is one plastic bag containing sand set in each box.

Test /Identification Results:

Item(s)	Technique Demand	Criteria for passing the test	Method(s)	Inspection Result
Drop Test	Drop Height :1.8m Number of test sample: Five(one for each drop) Drop orientation : bottom, top, long side, short side, corner	The packaging shall not exhibit any damage liable to affect safety during transport. There shall be no leakage of the filling substance.	GB 19270-2009	PASS
Stacking Test	Stacking Height :3 m Stacking Weight: 99kg Duration: 24 h	No test sample shall leak. No test sample shall show any deterioration which could adversely affect transport safety or any distortion liable to reduce its strength or cause instability in stacks of packages.		PASS
Bursting Strength (kgf/cm ²)	----	≥18kgf/cm ²	GB/T 6545-1998	IMI 18.3 签字章

Chief Inspector: 

1, 本检测/鉴定如系委托人自送样品的, 检验机构仅对样品负责, 不承担其它连带责任。
2, 我们已尽力所知和最大能力实施上述检验, 不能因我们签发本报告而免除卖方或其他方面根据合同和法律所承担的产品质量责任和其他责任。

GA 1003227